
Parts Manual 
MODEL B1TA0100 





TABLE OF CONTENTS 

Control Panel–CONTROLS- Pg. 6 

Control Panel-DECALS- Pg. 4 

Control Panel-HOSES- Pg. 9 

Control Panel-TUBING- Pg. 8 

Control Panel–VALVES- Pg. 7 

Coupler Assembly Pg. 29 

Engine/Pump Assembly Pg. 21 

Hydraulic-COOLER ASSEMBLY- Pg. 17 

Fuel Tank Assembly Pg. 31 

Hydraulic-LIFT CYLINDERS- Pg. 19 

Hydraulic Plumping-PUMPS- Pg. 16 

Hydraulic-TILT CYLINDER- Pg. 18 

General Overview Pg. 2 

Operator Platform Pg. 30 

Undercarriage Assembly Overview Pg. 24 

Undercarriage-CONT.- Pg. 24 

Undercarriage-TRACK FRAME- Pg. 25 

Undercarriage-TRACK TENSIONING- Pg. 26 

Undercarriage-IDLER/TENSIONING WHEEL- Pg. 27 

Valve Assembly-AUXILARY- Pg. 15 

Valve Assembly-BOOM/BUCKET- Pg. 10 

Valve Assembly-LEFT TRACK- Pg. 13 

Valve Assembly-RIGHT TRACK- Pg. 14 

Valve/Manifold Assembly Pg. 12 

Wiring-BATTERY- Pg. 33 

Wiring-ENGINE COMPARTMENT- Pg. 34 

Wiring-FUSE PANEL- Pg. 32 

Wiring-SCHEMATIC- Pg. 35 

Undercarriage-MID-WHEELS- Pg. 28 



General Overview Parts List 

1 

1. 3010910 CONTROL PANEL ASSEMBLY 

2. 3010504 ENGINE ASSEMBLY W/PUMPS  

3. 3010624 OPERATOR PLATFORM ASSEMBLY 

4. 3013000 ASSEMBLY. UNDERCARRIAGE 

5. 301062 COUPLER ASSEMBLY 

6. 3010046 TILT CYLINDER 

7. 3010355 LIFT ARMS (BOOM) 

8. 3010404 BATTERY INSTALL (not shown) 

9. 3010426 HYDRAULIC COOLER ASSEMBLY 

10. 3010359 FUEL TANK ASSEMBLY 

11. 3010045 LIFT CYLINDERS 

12. 3010638 HYDRAULIC TANK ASSEMBLY 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

No. Part Number Qty Description 

13. 2400822 1 HOLDER, OWNERS MANUAL 



General Overview 

2 

11 
10 

12 

3 

5 

2 

4 

1 6 

7 

9 

13 



3 

CONTROL PANEL DECALS PARTS LIST 

No. Part Number Qty Description 
1. 2396468 1 DECAL, CNTRLS CRAWL VALVE OFF/ON  

2. 2396470 1 DECAL, CNTRLS TRACK/BOOM/BUCKET 

3. 2396490 1 DECAL, CRAWL SPEED  

4. 2396491 1 DECAL, AUXILARY VALVE    

5. 2396492 1 DECAL, THROTTLE SPEED    

6. 2396495 1 DECAL, LIGHT PANEL   

7. 2396481 1 DECAL, CAUTION "AUXILIARY POWER"  

8. 2396479 1 DECAL, WARN "READ OPERATORS MANUAL" 

9. 2396494 1 DECAL, NO DEBRIS TRACK WIDNG WRNG 

 Decals/Label Not Shown 
 2396478 1 DECAL, WARNING "CYLINDER LOCKS"   

 2400403 1 DECAL, WARNING (REFUELING)  

 2396481 1 DECAL, CAUTION "AUXILIARY POWER"  

 2396482 1 DECAL, CAUTION "SECURE ATTACHMENT"  

 2396483 4 DECAL, DANGER "PINCH POINT"   

 2396484 1 DECAL, SAFETY INSTRUCTIONS       

 2396472 1 DECAL, MERTZ INSIGNIA  

 2396473 2 DECAL, MODEL "TL224"  

 2396474 2 DECAL, BOXER -LARGE- W/RED  

 2396485 1 DECAL, "HYDRAULIC OIL ONLY"  

 2396487 1 DECAL, MADE IN USA SQUARE   



4 

CONTROL PANEL 

7 8 

9 
6 

4 

5 

3 

2 

1 



5 

CONTROL PANEL PARTS LIST 

No. Part Number Qty Description 
1. 2391267 2 LEVER, CONTROL 

2. 2396730 2 GRIP, 9100 TEXTURED 

3. 2400821 4 HANDLE, TEE MOLDED 

4. 2409398 1 CABLE, THROTTLE 

5. 2414959 1 SWITCH, IGNITION  

5a. 2414959.001 1 MOLDED KEY SET ON RING  

6. 2702013 4 NUT, M8-1.25   

7. 2702060 2 BOLT, M8 X 40MM   

8. 2391346.002.01 1 LEVER ASSY  

9. 2402267.001 1 LEVER/KNOB ASSY 

10. 3010663 2 TUBE, LEVER SPACER BOOM/BUCK  (not visible) 

11. 3010664 2 STRIP, LEVER ADAPTER BOOM/BUCK    

12. 3010667 2 STRIP, LEVER ADAPTER GRND DRIVE  

13 3010668 2 ROUND, LEVER STEM GRND DRIVE  

14. 3010677 2 ROUND, LEVER BOOM/BUCKET STEM (not visible)    

15. 3012011 1 ASSY, HARNESS LOW OIL PRESS LIGHT 

16. 3012020 1 ASSY, LIGHT HIGH RANGE INDICATOR 

17 3012021 1 ASSY, SWITCH HIGH RANGE  

18. 2400822 1 HOLDER, MANUAL-PAK  

19. 3010313 1 PAD, VINYL 3 X 21  

20. 3010732 1 SHEET, LIGHT PANEL  

21. 2394626 2 PLUG, DASH  

22. 2706513 1 METER, HOUR (not shown) 



6 

CONTROL PANEL  

2 

1 

13 

12 

11 10 

9 

8 

7 

6 

5 

4 3 

21 

20 

19 

18 

17 

16 15 



7 

CONTROL PANEL VALVE ASSEMBLYS 

1. 3010645 1 ASSY, AUX VALVE  

2. 3010646 1 ASSY, GRND DRIVE VALVE LEFT   

3. 3010647 1 ASSY, GRND DRIVE VALVE RIGHT  

4. 3010649 1 ASSY, MANIFOLD/6-WAY    

5. 3010911 1 ASSY, BOOM/BUCK/WDNG W/O (FXD) 

6. 3012011 1 ASSY, HARNESS LOW OIL PRESS LIGHT  

7. 3012020 1 ASSY, LIGHT HIGH RANGE INDICATOR   

8 2414959 1 SWITCH, IGNITION  

9. 2409398 1 CABLE, THROTTLE 

9a. 2409398.001 1 HANDLE, THROTTLE  (not shown) 

No. Part Number Qty Description 

10 

2 

1 

7 6 

9 

5 

4 

3 



8 

CONTROL PANEL TUBE ASSEMBLYS  

1. 3012216 1 TUBE ASSY, PRESS EATON TO AUX  

2. 3012217 1 TUBE ASSY, PRESS 6-WAY-LEFT TRK VLV 

3. 3012218 1 TUBE ASSY, SIX-WAY TO EATON 

4. 3012219 1 TUBE ASSY, PRESS 6-WAY TO RGHT VLV 

5. 3012220 1 TUBE ASSY, PRESS EATON-RIGHT TRK VLV 

6. 3012221 1 TUBE ASSY, LEFT TRK VLV TANK  

7. 3012222 1 TUBE ASSY, PRESS EATON-LEFT TRK VLV 

8. 3012223 1 TUBE ASSY, BOOM/BUCKET TO TANK 

9. 3012224 1 TUBE ASSY, RIGHT TRK VLV TO TANK  

10. 3012225 1 TUBE ASSY, AUX VLV TO TANK    

11. 3012226 1 TUBE ASSY, BOOM/BKY TO PWR BEYOND 

No. Part Number Qty Description 

10 

9 

8 

7 

6 

5 

4 

3 

2 

1 

11 



9 

CONTROL PANEL HOSE LAYOUT 

1. 3010635-051.22  1 HOSE ASSY, FC639-10 W/#8 ENDS (auxiliary hose) 

2. 3010635-056.22  1 HOSE ASSY, FC639-10 W/#8 ENDS  (auxiliary hose) 

3. 3500130-045.22   1 HOSE ASSY, FC639-04-02  (boom cylinder) 

4. 3500130-048.22   1 HOSE ASSY, FC639-04-02 (boom cylinder) 

5. 3500130-061.22    1 HOSE ASSY, FC639-04-02 (tilt cylinder, hidden by #12) 

6. 3500130-077.22  1 HOSE ASSY, FC639-04-02 (tilt cylinder) 

7. 3500131-042.38    2 HOSE ASSY, FC639-06-02 (from two small pumps) 

8. 3500132-042.92  1 HOSE ASSY, FC639-08-02 (from pump) 

9. 3500132-063.92  2 HOSE ASSY, FC639-08-02 (ground drive)   

10. 3500132-075.92  2 HOSE ASSY, FC639-08-02 (ground drive)   

No. Part Number Qty Description 

8 5 & 6 

10 
 9 

7 

4 
3 

2 

1 



10 

Boom/Bucket Valve 

1. 2393107 2 FITTING, 202702-8-8  

2. 2393118 1 FITTING, 2062-8-8     

3. 2393134 4 FITTING, 202702-6-4 

4. 2402274 1 VALVE, WALVOIL SD5/3-P  

5. 2391267 1 LEVER/HANDLE (not shown) 

6. 2391264.001 1 BOOT (not shown) 

7. 2402274.002 1 SPRING KIT, SECTION 3 (FLOAT)   

8. 2291627 2 PLUG, O-RING 900598-6 (plugs not shown in this picture) 

 2402261.002  SPRING ASSY "B"  

 2402261.003  SPRING ASSY "C" 

No. Part Number Qty Description 

3010911 

7 

4 

3 

2 

1 

8 



11 

MANIFOLD ASSEMBLY PARTS LIST 

1. 2290164 3 FITTING, 2062-6-8  

2. 2291627 2 PLUG, O-RING 900598-6   

3. 2293107 2 FITTING, 202702-8-8   

4. 2293118 5 FITTING, 2062-8-8 

5. 2293127 2 FITTING, 202702-6-6   

6. 2293130 1 FITTING, 202702-12-12     

7. 2293527 1 FITTING, 2061-8-8  

8. 2391346 1 MANIFOLD, HYD CONTROLS  

9. 2402276 1 VALVE, HYD 6-WAY CNTRL 

9a. 2402276.001 1 HANDLE and KNOB 

10. 2413612 1 FITTING, 8-6-F50G5-S (not visible) 

11. 2413695 1 FITTING, 6F50HA0-S  UNION (not visible) 

12. 2391346.004 1 SOLENOID VALVE 

12. 2391346.004.01 1 CARTRIDGE ONLY 

12. 2391346.004.02 1 COIL ONLY, 12DG 

12. 2391346.002.03 1 SEAL KIT 

13. 2391346.003 1 CARTRIDGE, PRESSURE COMPENSATING 

13. 2391346.003.01 1 SEAL KIT 

14. 2391346.005 2 CHECK VALVE 

14. 2391346.002.03 2 SEAL KIT 

15. 2391346.006 1 FLOW DIVIDER COMBINER 

16. 2361346.006.01 1 SEAL KIT 

16. 2391346.002 1 ROTARY VALVE & HANDLE (not shown) 

16. 2391346.002.01 1 LEVER ASSY (not shown) 

16. 2391346.002.02 1 LEVER HANDLE ONLY (not shown) 

16. 2391346.002.03 1 SEAL KIT 

9b. 2402276.002 1 REPAIR KIT 

No. Part Number Qty Description 

3010649 



12 

MANIFOLD ASSEMBLY  
3010649 

1 

2 

4 

3 

5 
6 

7 

9 8 

13 

12 

15 

14 

4 



13 

LEFT TRACK VALVE 

1. 2402272 1 VALVE, (GRND DRIVE) 

2. 2293118 1 FITTING, 2062-8-8  

3. 2396642 2 FITTING, 202702-6-8  

4. 2292093 1 FITTING, 203005-8-8  

5. 2391264 1 LEVER BOX 

6. 2391264.001 1 BOOT (not shown) 

No. Part Number Qty Description 

3010646 

5 

4 

3 
2 1 



14 

RIGHT TRACK VALVE 
3010647  

1. 2402272 1 VALVE, (GRND DRIVE) 

2. 2293107 1 FITTING, 202702-8-8 

3. 2396642 2 FITTING, 202702-6-8  

4. 2292093 1 FITTING, 203005-8-8  

5. 2391264 1 LEVER BOX 

6. 2391264.001 1 BOOT (not shown) 

No. Part Number Qty Description 

5 

4 

3 

2 

1 



15 

Auxiliary Valve Assembly 

1. 2402273 1 VALVE, (AUX)  

2. 2293118 2 FITTING, 2062-8-8  

3. 2293527 1 FITTING, 2061-8-8   

4. 2413695 1 FITTING, 203003-8-8S   

5. 2391267 1 LEVER/HANDLE 

6. 2402273.001 1 SWITCH (replacement) 

No. Part Number Qty Description 

3010645 

6 

4 

3 

2 

1 

4 



16 

Hydraulic Plumbing, Pump 

1. 3500132-042.92 1 HOSE ASSY, FC639-08-02  (pump pressure) 

2. 3500131-042.38 2 HOSE ASSY, FC639-06-02  (pump pressure) 

3. 3010635.001 1 HOSE, CUT -10 SUCTION (12") 

4. 3500132-016.92 2 HOSE ASSY, FC639-08-02  (pump suction) 

5. 2293117 2 FITTING, 2061-10-8     

6. 2413700 2 FITTING, 4604-12-10 (HB x SAE)   

7. 2293502 3 FITTING, 2062-10-8  

8. 2413699 2 FITTING, 2062-10-6S   

9. 2401695 1 PUMP, 3-SECTION (see engine assembly) 

10. 2290324 2 FITTING,  202702-4-4  (top & bottom of right lift cylinder) 

11. 3500130-016.22  2 HOSE ASSY (lift cylinder jumper hoses, removed for clarity) 

12. 2296664 2 FITTING, 203005-4-4 (top & bottom of left lift cylinder) 

No. Part Number Qty Description 

 

1 

2 

3 

4 

5 

6 

7 8 

9 

7 

12 
10 10 



17 

Hydraulic Cooler Assembly  

1. 2409385 1 COOLER, OIL  

1a. 2409385.001 1 MOTOR/FAN ASSY   

2. 3010132 1 FILTER, HYD TANK 

2a. 3010132.001 1 ELEMENT, HYD TANK FILTER  (replacement) 

3. 2293192 2 FITTING, 202702-16-12    

4. 2290195 1 FITTING, 2024-12-12 

5. 2290324 2 FITTING, 202702-4-4 (top & bottom of right lift cylinder) 

6. 3012227 1 TUBE ASSY, EATON VALVE TO COOLER  

7. 3012228 1 TUBE ASSY, COOLER TO FILTER 

8. 3500130-016.22 2 HOSE ASSY (top & bottom cylinder jumper) 

9. 2296664 2 FITTING,  FITTING, 203005-4-4 (top & bottom of left lift cylinder)      

10. 2396486 1 DIPSTICK, HYDRAULIC  OIL LEVEL   

11. 3010430 1 WELDMENT, HYDRAULIC ACCESS  

12. 3010661 1 GASKET, HYD ACCESS 

 3010447 1 COOLER SHROUD (removed for clarity) 

No. Part Number Qty Description 

 

11, 12 

10 

8 

6 

7 
9 5 

4 
3 

2 

1 

3 



18 

Hydraulic Tilt and Auxiliary  

1. 3500130-061.22   1 HOSE ASSY, FC639-04-02  

2. 3500130-077.22  1 HOSE ASSY, FC639-04-02  

3. 3010635-051.22  1 HOSE ASSY, FC639-10 W/#8 ENDS  

4. 3010635-056.22 1 HOSE ASSY, FC639-10 W/#8 ENDS  

5. 70.966652 1 AUXILIARY QUICK CONNECT SOCKET 

6. 70.966653 1 AUXILIARY QUICK CONNECT PIN 

7. 2296636 1 FITTING, 2062-6-4    

8. 2413612 1 FITTING, 8-6-F50G5-S 

9. 2413679 1 FITTING, ELBOW ADAPTER S-08 X J-04 

10. 3010392 2 WELDMENT, BOXER PIVOT PIN-SHORT 

11. 3010332 1 STRIP, BOOM STOP  

12. 3010046 1 CYLINDER, TILT 

12a. 3010046.002  REPAIR KIT 

No. Part Number Qty Description 

 

1 

2 

3 

4 

5 6 7 8 

9 

10 

11 12 



1 

2 

4 

19 

Hydraulic Lift Cylinders  

No. Part Number Qty Description 
1. 3010045 2 LIFT CYLINDER 

1a. 3010045.002  REPAIR KIT 

2. 3500130-016.22 2 HOSE ASSY (top & bottom cylinder jumper) 

3. 2413673 2 FITTING, 203102-4-4S (top & bottom cylinder)  

4. 2296664 2 FITTING, 203005-4-4 (top & bottom cylinder) 

5. 3012228 1 TUBE ASSY, COOLER TO FILTER 

6. 3012227 1 TUBE ASSY, EATON VALVE TO COOLER  

7. 3012012 1 HARNESS, OIL COOLER  

 

1 

3 

5 

6 

7 



20 

 

 

This page intentionally left blank. 



21 

Engine and Pump Assembly 

No. Part Number Qty Description 
1. 2390590 1 ENGINE, HONDA GX670 

2. 1913327C 10 BOLT, HH 3/8-16 X 1 1/4 NC G5 

3. 1913355C 4 BOLT, HH 3/8-16 X 2 NC G5 

4. 2303143 4 WASHER, FLAT 5/16 G5   

5. 2293502 3 FITTING, 2062-10-8  

6. 2303412 6 WASHER, LOCK 3/8 G5   

7. 2393189 1 ADAPTER, HYD PUMP MOUNT  

8. 2401698 1 PUMP 

9. 2409391 1 COUPLING, JAW ASSY (not visible) 

10. 2413699 2 FITTING, 2062-10-6S 

11. 2413700 1 FITTING, 4604-12-10 (HB x SAE)  

12. 3010437 1 SQUARE, KEY ENGINE SHAFT (not visible) 

13. 3010812 1 OPTION, DRAIN HOSE (not visible) 

14. 70.32012 8 NUT, HEX 3/8-16 NC SELF LOCKING 

15. 3010537 1 PLATE, ENGINE MOUNT ADAPTER  

16. 3010522 1 MUFFLER, COATED  

17. 2393195  ARRESTOR, SPARK (not shown) 

18. 2390599  EXTENSION, MUFFLER (not shown) 

1a. 2390590.001  ELEMENT, AIR CLEANER 

1b. 2390590.002  FILTER, OUTER (Foam) 

1c. 2390590.003  COVER, FAN  

1d. 2390590.005  FILTER, FUEL  

1e. 2390590.006  HOSE, A OIL  

1f. 2390590.007  HOSE, B OIL  

1g. 2390590.008  GASKET, EXHAUST 

1h. 2390590.009  FILTER, OIL GX 670 TAF  

1I. 2390590.011  FAN, COOLING GX 670 

SERVICE ITEMS  

9a. 2394104.003  SPIDER, RED COUPLER  

 



22 

Engine and Pump Assembly 

 

16 

15 14 

11 

10 
9, 12 

8 

7 

5 
6 

3, 4 

2 

1 

6 

5 



23 

Undercarriage Assembly 

No. Part Number Qty Description 
1. 3010702 2 ASSY, TRACK WIDENING TUBE  

2. 2409400 1 CYLINDER, HYD 

 2409400.001  CYLINDER, REPAIR KIT  

3. 3010714 1 WELDMENT, UNDERCARRIAGE -LEFT- 

4. 3010715 1 WELDMENT, UNDERCARRIAGE -RIGHT-   

5. 3010392 2 WELDMENT, PIN-SHORT 

6. 1913319C 2 BOLT, HH 3/8-16 X 1 

7. 2303412 2 WASHER, LOCK 3/8 

8. 1912937C 4 BOLT, FYH 1/2-13 X 1 

9. 3010508 2 TUBE, SPACER PIVOT PIN 

10. 1913606C 20 BOLT, HH 1/2-13 X 1 1/4 NC G8 

11. 2303415 20 WASHER, LOCK 1/2  

12. 2290144 2 FITTING, 2062-4-4   

NOT SHOWN 

 3010739 1 PLATE, UNDERCARRIAGE MOUNT  (mntg plate between undercarriage and frame) 

 70.70420 14 BOLT, FLANGE HEAD 1/2-13 NC X 2  (frame to undercarriage mntg bolts) 

 70.70324 14 NUT, HEX FLANGE LOCK 1/2-13 NC G8 (frame to undercarriage mntg nuts) 

 3010680 1 SHEET, BELLY SHIELD  (skid plate) 

3010701 

No. Part Number Qty Description 

1. 3010736 1 SQUARE, GUIDE ROD HOUSING 

2. 3010747 1 MACHINING, GUIDE ROD LEFT     

3. 3010746 1 MACHINING, GUIDE ROD RIGHT 

4. 2414974 2 SEAL 

5. 2394617 2 PIN, DOWEL 

3010702 

Track Widening Tube Assembly 



24 

Undercarriage Assembly Overview 

3010701 

12 

10, 11 

9, 11 

5, 6, 7, 8 

4 

3 

2 

1 

5 

4 

3 2 

1 



25 

Undercarriage Track Frame Assembly   

No. Part Number Qty Description 
1. 2391350 2 MOTOR, HYD PLANETARY 

2. 3010748 2 MACHINING, SPROCKET 

3. 2413201 18 BOLT, SOC M10 X 1.5 X 30 X 12.9 (sprocket to motor) 

4. 2416609 4 FITTING 

5. 2410268 16 BOLT, SOC M10 X 1.5 X 25 X 12.9 (motor to frame) 

6. 3010620 16 ASSY/MACH, MID WHEEL STEEL    

7. 3010604 2 ASSY, FRONT IDLER  

8. 3010607 2 ASSY, GREASE CYLINDER  

9. 3010467 2 POLYETHYLENE, TOP IDLER  

10. 1913345C 4 BOLT, HH 3/8-16 X 1 3/4 

11. 70.32012  4 NUT, 3/8” LOCKING 

12.    

13.    

 

1, 2, 3, 4 

6 

9, 10, 11 

8 

7 



26 

Track Tensioning Wheel and Grease Cylinder Assembly  

4 
3 

2 
1 

1. 3010604 1 ASSY, FRONT IDLER  

2. 2409386 1 CYLINDER, GREASE  

3. 2413677 1 FITTING, GREASE BALL CHECK ASSY  

4. 2414967 1 SPRING, GREASE  

3010604 & 3010607 



27 

Track Tensioning Wheel and Fork Assembly 

3010604  

1. 3010460 1 WELDMENT, IDLER WHEEL FORK  

2. 3010474 1 WELDMENT, IDLER WHEEL PIN -SHAFT- 

3. 3010476 2 TUBE, IDLER SPACER 

4. 3010519 1 MODIFICATION, WASHER 1/2 FLAT 

5. 2303415 1 WASHER, LOCK 1/2 

6. 1913321C 1 BOLT, HH 1/2-13 X 1 

7. 3010479  MACHINING, IDLER FRONT WHEEL (CAST) 

8. 2414963 2 SEAL 

9. 2410266 2 BEARING 

10. 2401861 1 SNAP RING 

10 9 8 

7 

6 5 4 
3 2 

1 



28 

Mid Wheel Assembly 

No. Part Number Qty Description 
1. 2401693 16 PLUG, CAP 

2. 3010620 16 ASSY/MACH, MID WHEEL STEEL  (complete with wheel, brg, snap ring & seal) 

2a. 3010611 1 ROUND, MID WHEEL 

2b. 2410265 1 BEARING 

2c. 2401860 1 SNAP RING 

2d. 2414962 1 SEAL 

3. 3010475 16 TUBE, MID-WHEEL SPACER   

 1913452F  8 BOLT, HH 3/4-16 X 5 1/4 NF (Shaft) 

 2294428 8 NUT, JAM 3/4 - 16NF  

    

    

    

    

    

    

NOT SHOWN 

3010601 

3 

2 

1 



29 

Coupler Assembly 

No. Part Number Qty Description 
1. 2401687 2 PIN, ROLL 3/16 x 1  

2. 2651850 2 ZERK, 1/8 STR NPT 

3. 3010033 2 SPRING 

4. 3010035 1 BUSHING 

5. 3010378 2 ROUND, MALE COUPLER LATCH STOP 

6. 3010490 1 MACHINING, CASTING MALE COUPLER  

7. 3010508 2 TUBE, SPACER PIVOT PIN 

8. 3010612 2 ROUND, MALE COUPLER LATCH PIN 

9. 3010724 2 WELDMENT, PIN 1" (CAST COUPLER) 

10. 2651851-A 2 ZERK, 1/4 90 DEGREE 

11. 1913319C 2 BOLT, HH 3/8-16 X 1 

12. 2303412 2 WASHER, LOCK 3/8  

13. 2651851 1 ZERK, GREASE 1/4-28 

14. 3010393 1 WELDMENT, BOXER PIVOT PIN-LONG  

3010629 

13 

12 

11 

10 

9 

8 

7 

6 

5 

4 

3 

1 2 

8 

7 
11 

12 
14 



30 

Operator Platform 

No. Part Number Qty Description 
1. 1470110 4 NUT, LOCK 1/2-13  NYLON INSERT  

2. 1913321C 4 BOLT, HH 1/2-13 X 1 (not visible, for item #8 & #9) 

3. 1913327C 1 BOLT, HH 3/8-16 X 1 1/4 

4. 1913387C 2 BOLT, HH 1/2-13 X 2 3/4 (not visible, pivot bolts for item #9) 

5. 2303143 2 WASHER, FLAT 5/16 

6. 2303146 6 WASHER, FLAT 1/2 

7. 2303415 4 WASHER, LOCK 1/2 

8. 3010614 1 PLATE, OPERATOR PLATFORM  

9. 3010615 2 PLATE, OPERATOR PLATFORM SUPPORT 

10. 3010617 2 PLATE, OP COUNTER WEIGHT 

11. 3010689 1 SPRING, LEAF SINGLE 5/16 X 22 1/2 

12. 70.10113 2 BOLT, CARRIAGE 1/2-13 X 2 1/2 

13. 70.32012 1 NUT - HEX - 3/8-16  NC SELF LOCKING 

3010616 

12 

1 

10 

8 

2, 7 

11 
3, 5, 13 

1, 4, 6, 9 



31 

Fuel Tank Assembly 

No. Part Number Qty Description 
1. 1913318C 2 BOLT, HH 5/16-18 X 1 

2. 2303411 2 WASHER, LOCK 5/16 

3. 2396897.016 1 HOSE, FUEL 1/4" CUT 16" LONG (not visible) 

4. 2396897.032 1 HOSE, FUEL 1/4" CUT 32" LONG (not visible) 

5. 2396897.036 1 HOSE, FUEL 1/4" CUT 36" LONG (not visible)      

6. 2398367.001 1 WRAP, CERAMIC (not visible, under tank) 

7. 2402268 2 VALVE, FUEL SHUTOFF (not visible) 

8. 2405026 1 TANK, FUEL  

8a. 2405026.001 1 FUEL CAP 

9. 2409375 2 CLAMP, FUEL HOSE (not visible) 

10. 2413681 1 FITTING, TEE (not visible) 

11. 3010341 1 STRIP, FUEL TANK CLAMP 

 

11 

8a 

8 

1, 2 



32 

Fuse Panel 

No. Part Number Qty Description 
1. 2401699 1 FUSE PANEL 

2. 2416616 1 FUSE, 1 AMP (operator presence) 

3. 2416617 1 FUSE, 3 AMP (high/low speed indicator) 

4. 2504420 1 FUSE, 15 AMP (fan/fuel solenoid) 

5. 2416616 1 FUSE, 1 AMP (oil indicator) 

6. 2416616 1 FUSE, 1 AMP (hour meter) 

7. 3012030 1 HARNESS, GROUND FUSE PANEL   

8. 2504422 1 FUSE, 25 AMP (charging wire) 

 

6 

5 

4 

3 

2 

1 

7 

8 



33 

BATTERY ASSEMBLY 

No. Part Number Qty Description 
1. 2505090 1 BATTERY 

2. 3012006 1 CABLE, NEGATIVE 

3. 2290994 1 ISOLATOR, BLACK 

4. 3012005 1 CABLE, POSITIVE 

5. 2290993 1 ISOLATOR, RED 

6. 2410242 1 HOLD DOWN KIT 

3010404 

6 

5 

4 

1 

2 

3 



34 

Wiring, Engine Compartment 

No. Part Number Qty Description 
1. 2414960 1 SWITCH, OPERATOR PRESENCE 

2. 2401843 1 RELAY 

3. 2391342 1 MODULE, TIME DELAY 

4. 2504422 1 FUSE, 25 AMP ATO 

5. 3012031 1 HARNESS, OPERATOR PRESENCE SWITCH  

6. 3012004 1 HARNESS, HONDA ENGINE  

7. 3012002 1 HARNESS, OPERATOR PRESENCE GRND    

8. 3010524 1 SHEET, OPS GUARD    

 

1 

7 

6 
5 

4 3 2 

8 



35 

Electrical Schematic 

 





 

PO BOX 150  (74602) / 1701 N WAVERLY / PONCA CITY, OK 74601 
PHONE: (580) 762-5646 / FAX: (580) 767-8411 / NT FAX: (580) 765-3934 

www.boxerok.com 

http://www.boxerok.com

